
13

Parts #          Description Parts #         Description
100556 Flat Head Screw M3X14Mm (Hex Socket/10Pcs)
100557 Flat Head Screw M3X16Mm (Hex Socket/8Pcs)
100560 Button Head Screw M3X16Mm (Hex Socket/10Pcs)
103729 Serrated Flange Lock Nut M4 (Silver/10Pcs)
107890 Caphead Screw M2.5X10Mm (10Pcs)
150001 CHASSIS (1PC)
150002 UPPER DECK (1PC)
150003 FRONT SHOCK TOWER (1PC)
150004 REAR SHOCK TOWER (1PC)
150005 REAR HUB SET
150006 KNUCKLE ARM SET
150007 ASSEMBLED DIFFERENTIAL FR/RR (1PC)
150008 DIFFERENTIALINTERNAL BEVEL GEARS
150009 DIFFERENTIAL CASE /SEALS
150010 MOTOR MOUNT
150011 MOTOR MOUNT SUPPORT
150013 STEERING SHAFT (2PCS)
150014 SERVO STEERING LINKAGE (2PCS)
150015 SERVO MOUNTS (2PCS)
150017 WHEEL AXLE (2PCS)
150018 UPPER HINGE PIN (2PCS)
150019 FRONT LOWER HINGE PIN (2PCS)
150020 ASSEMBLED FRONT SHOCK (2PCS)
150021 ASSEMBLED REAR SHOCK (2PCS)
150022 12mm Wheel Hex (4pcs)
150023 BATTERY TRAY STRAP
150024 BATTERY TRAY POSTS
150025 REAR LOWER HINGE PIN (2PCS)
150026 BALL HEAD 8.0mm (6PCS)
150027 TRUCK BODY MOUNT (2PCS)
150028 SUSPENSION HINGE PIN HOLDER
150029 TRUCK FRONT BUMPER
150030 FRONT UPPER SUSPENSION ARM (2PCS)
150031 FRONT LOWER SUSPENSION ARM (2PCS)
150032 REAR LOWER SUSPENSION ARM (2PCS)
150033 DOGBONE 97.2mm (2PCS)
150034 STEERING LINKAGE (2PCS)
150035 REAR UPPER LINKAGE (2PCS)
150037 56T SPUR GEAR
150039 DIFF OUTPUT (2PCS)
150042 BUTTON HEAD SCREW 2X10mm (6PCS)
150043 BUTTON HEAD SCREW 3X26mm (6PCS)
150044 BUTTON HEAD SCREW 3X38mm (6PCS)
150045 FLANGED BUTTON HEAD SCREW 3X8mm (6PCS)
150046 FLANGED BUTTON HEAD SCREW 3X16mm (6PCS)
150067 DIFFERENTIAL CROWN GEAR 38T W/SEALS
150069 Ball Head 5.8mm (6pcs)
150071 Center Shaft Steel (1pc)

150073 Washer 5.1X9X0.8mm(6pcs)
150076 FRONT UPPER SUSPENSION ARM (2PCS)
150077 FRONT LOWER SUSPENSION ARM (2PCS)
150078 REAR LOWER SUSPENSION ARM (2PCS)
150079 DOGBONE 77.3mm (2PCS)
150080 STEERING LINKAGE (2PCS)
150081 REAR UPPER LINKAGE (2PCS)
150082 PHANTOM XB WING (PRINTED and DECALED)
150083 XB BODY MOUNT SET
150084 XB WING SUPPORT SET
150183 13T Steel Pinion Gear (0.8 M / 32DP 5.0 Shaft)
150604 Painted Body Phantom XT
150607 Painted Body Phantom MT
150608 Clear Polycarbonate Body Phantom XT
150611 Clear Polycarbonate Body Phantom MT
150612 Wheel & Tire Set (2pcs) Phantom XT
150616 Wheel & Tire Set (2pcs) Phantom MT

150618 Front Servo Saver Arm Set
150621 MTX-400 2.4Ghz 4CN Transmitter
150622 MRX-400 2.4Ghz 4CN Receiver
150623 MS-07WR Servo
150630 Body Mount Set
150637 MSC-60BR-WP Waterproof ESC With Tamiya Plug 60A
150638 Motor Mount
150639 Servo Saver Set
150640 Cable Mount & Tie (10 pcs)
150641 Painted Body Phantom Flux XT
150644 Painted Body Phantom Flux MT
160048 USB 2-6 Cell 500mA NIMH Delta-Peak Charger
B021 Ball Bearing 5X10X4Mm (2Pcs)
B030 Ball Bearing 10 X 15 X 4Mm Zz (2 Pcs)
MV22029 BODY CLIPS (8PCS) (ALL STRADA AND EVO)
MV22127 PIN 2X10 (10 )
Z150 Antenna Pipe Set
Z224 Washer M3X8Mm (10Pcs)
Z241 E Clip E2.5Mm (20Pcs)
Z357 Button Head Screw M3X20Mm (10Pcs)
Z516 Binder Head Screw M3X10Mm (6 Pcs)
Z517 Binder Head Screw M3 X 8Mm (10 Pcs)
Z518 Binder Head Screw M3x12mm
Z526 Flat Head Screw M3 X 8Mm (6 Pcs)
Z527 Flat Head Screw M3 X 10Mm (6Pcs)
Z528 Flat Head Screw M3 X 12Mm (6Pcs)
Z721 Set Screw M4X4Mm (4Pcs)

 
150056 Alum Front Shock Absorber 2P
150057 Alum Rear Shock Absorber 2Pcs
150062 F/R Universal Shaft 2P
150065 Alum Knuckle Arm 1 Set 2P
150066 Alum Rear Hub 1 Set 2P
150617 Metal Spur Gear With Centre Driveshaft
150619 14T Steel Pinion Gear (0.8 M / 32DP 3.175 Shaft)
150625 15T Steel Pinion Gear (0.8 M / 32DP 3.175 Shaft)
150626 16T Steel Pinion Gear (0.8 M / 32DP 3.175 Shaft)
150627 17T Steel Pinion Gear (0.8 M / 32DP 3.175 Shaft)
150628 18T Steel Pinion Gear (0.8 M / 32DP 3.175 Shaft)
150631 Alum Steering Linkage (XT MT ST 2pcs)
150632 Alum Rear Upper Linkage (XT MT ST 2pcs)
150633 Alum Wheel Hex (4pcs)
MV22691 15T Brass Pinion Gear (0.8 M / 32DP 3.175 Shaft)
MV22778 MOTOR HEATSINK

4 Parts List
Listado de piezas



14

5 Diagrama desplegado

150011

150015

MT - 150630
XT - 150027

150618

150618

150013

150638

Z528

150018

150029

150003

150623

150355

150030

100557

150062

150020

150031

B021
150006

150034

150069

150022

150026

150014

150639

Z224

MV22029

150019

B021

Z528

Z517

Z516

Z516

100560

Z357

150045

150046

Z527

150020

*

MV22127

150026

150069

150069
Z518

Z518

150043

103729

103729

100556

100556

100556

100556

100556

100556

100556

100557

Z721

107890

*

*

*

WHEEL 
& TYRE

PINIONCLEAR
BODY

PRINTED
BODY* 150612 150619

150138150616

150604 150608

150611150607

MV22029



15

MT - 150630

150640

150002

150024

150001

150023

150032

150035

MV22127

150022

B021
150005

150017

XT - 150027

150004

150008
150009B030

150039

BATTERY PACK

150637

150033

150025

Z241
150067

150039B030

B021

MV22029

150028

150019

Z516
Z516

100560

100560

100560

150046

Z526

Z527

Z527

150021

150021

150024

150069

150042

Z351

Z518

150043

150043

150044

103729

103729

100556

100556

100556
100556

Z527

*

*

150072
150073

B021

150037
B030

MV22127

150071

B021

150072

150073

150007


